

**CLIENT:** **Kreysler & Associates**  
501 Green Island Road  
American Canyon, CA 94503

<b>Test Report No: RJ4328F-1</b>	<b>Date: November 9, 2015</b>
----------------------------------	-------------------------------

**SAMPLE ID:** The test sample is identified as: **Kreysler Fireshield 285**, Fire resistant composite panels constructed from fiberglass and fire retardant resin with a concrete polymer facecoat.

**SAMPLING DETAIL:** The submitted material was sampled by a QAI representative on October 20, 2015 at the client's manufacturing facility located at 501 Green Island Road, American Canyon, CA 94503. QAI documented the materials and manufacturing procedures in accordance with ICC-ES AC85, Section 3.2.

**DATE OF RECEIPT:** Samples were received at QAI on November 2, 2015

**TESTING PERIOD:** November 5 – November 8, 2015.

**AUTHORIZATION:** Proposal # MB-2015-092503 Dated September 25, 2015. Signed by William Kreysler on September 21, 2015

**TEST PROCEDURE:** Conduct **ASTM E 108/UL790** Full Series fire tests on the submitted samples in accordance with the methods and procedures outlined in ASTM Test Method E108-11, "Standard Test Methods for Fire Tests of Roof Coverings"(E108).

**TEST RESULTS:** The submitted samples **Passed** Class A requirements when tested in accordance with ASTM Test Method E108-11/UL790, "Standard Method of Fire Tests of Roof Coverings". Detailed test results are presented in the subsequent pages of this report.

**Prepared By**



**David Royer**  
Laboratory Technician  
Fire Technology Dept.

**Signed for and on behalf of  
QAI Laboratories**



**Brian Ortega**  
Fire Technology Analyst  
Fire Technology Dept.